Dunsch Partner Exploded Diagram

RET 1540

Product Category:Tiller Version: 1.0
Product Group:Electric Published: 5-12-2012
Page: 1 of 3



Exploded Diagram
RET 1540

M
0
-
)
M
[
[
e
)
()
-
a
A

0142900

ra
7

7

0137506 —— "%

T~

5
%

137706

&

0070700~

0142400,
142610
142
AT
0130400 YN
U390 2 s
0134900 0139700 "B
0132710 0135500
0134800 0139806

/ 0132900 0138710

137311 0061910 0135600

S 0139900 Y

TRV
N ).
N/
<

~

e )

\0137106
0071906

AN/
EW dase] 1R
G I B W\
A smz_/,mmwm\l\// IR
S NPT SR JA |l
@ g/ \0L37410
—— LN it/ o NS,

E
0OL6600 14200/ \\

/

e

0061910 ,

o DS
/ 53 & & @

BTV AN 0132710

0020310,

So o A
0132900/ / /!
1132600/

P
0132800

0136901

T 4Is10

NG U

&

1.0

Version:

Product Category:Tiller
Product Group:Electric

Published: 5-12-2012

Page: 2 of 3



Dunsch Partner

Exploded Diagram

RET 1540

Spare parts list for RET 1540
00700[10 |screw ST4x20 01387|10 |screwST4x16
01368|01 |deckboard 0135600 |flexible shaft
01369|01 |Switch assembly 01355|00 |worm bushing
01415[10  |screw M4x8 00166(00 |bearing 6001
10416(01 |Left switch box 01399(00 [surface bearing
00718[06 |Card line button 01352|00 |bushing
00720[06 |knob 01401|00 [Worm gear
01370(06 |Toptube 01400{00 [Worm
0071906 |allotype screw M8x40 00166{00 |bearing 6001
01371|06 |In tube 01402|00 [Worm wheel
00719|06 |allotype screw M8x40 01354|00 [flat washer @19x@33x2
00720|06 |knob 01403[00 |Seal paper pad
01372(06 |Down tube 01404|00 |Left worm gear box
01373|11 |locknut M6 00203|10 |inner hexagon screw M6x25
01374{10 |square neck bolt M6x25 01329]00 |[sealring @19x@30x7
01375(06 |Carry handle 01326(00 |Blade component
00717|10 |[screw ST4x14 01328|00 |Blade component
01376(01 |Topcover 01428(00 |Blade component
01377(06 |Right Windshield 01327{10 [spring pin @6
01378|06 |Front Windshield 01405|01 [wheel cover
01379|06 |Bottom seat 01406{10 [tooth profile rand ¢8
01380|06 |left Windshield 01407]10 |inner hexagon screw M6x30
01381(06 |Switch trigger 00620(10 [flat washer 6
00717|10 |screw ST4x14 0061910 |spring washer @6
01419(00 |Brush holder clamp 01408(06 [wheel
01420{00 |Brush cover 01409{10 [outer hexagonal bolts M6x35
01421]00 |Carbon brush component 01410(10 [Pin shaft
01422|00 |Brush box 01411|06 |Wheel frame
01423|00 |Motor bracket after 01412(10 [Inserted pin
00707|00 |bearing 60822 01213|10 |inner hexagon screw M6x20
01424|00 |armature component 0141306 |Support Plate
01425|00 |stator component 01373|11 |locknut M6
01426|10 |screw ST4x75 01405|01 |wheel cover
01392(10 |screw ST4x12 01359(00 [|woodruff key 3x5x12
01393|00 |front wind plate 01414|00 [Rightworm gear box
01394(00 |Motor front support 01409(10 [outer hexagonal bolts M6x35
00682(11 |locknut M6 00620(10 [flat washer 6
01157/00 |capacitor 0061910 |spring washer ©6
01392[10 |screw ST4x12 01373|11 |locknut M6
00716|00 |Cable clamp 0132900 |sealring @19x@30x7
01395|00 |back wind deflector 01348(00 |Blade component
01392|10 |screw ST4x12 01327{10 [spring pin ¢©6
01396|00 |bearing 6000RZ 01349(00 |Blade component
01397(00 |Fan 01429(00 |Blade component
01355|00 |Worm bushing 01430{00 |gear case Component
01398|06 |Bottom plate 01431{p0 [Motor Component

Product Category:Tiller
Product Group:Electric

Page: 3 of 3

Version: 1.0
Published: 5-12-2012



